RF Test Report

For

Project No.: ZKT-240801L9141E-3
Model: EF6-2

Client: Autel Robotics Co., Ltd.
Manufacturer: Autel Robotics Co., Ltd.
Product Description: Autel Smart Controller SE V2
Test Engineer: Jim Liu

Test Date: 2024-05-28

Test Summary

Item Result
Duty Cycle Pass
Bandwidth Pass
Maximum Conducted Output Power Pass
Maximum Power Spectral Density Pass
Unwanted Emissions In Non-restricted Frequency Bands Pass
Frequency Error Pass
Form731 Pass




1. Duty Cycle

1.1 Ant1
1.1.1 Test Result
Ant1
Mode > Frequency T_on Period Duty Cycle Duty Cycle Max. DC
Type (MHz) (ms) (ms) (%) Correction Factor (dB) Variation (%)
2402 0.106 0.625 16.96 7.71 0.00
™ SISO 2440 0.106 0.625 16.96 7.71 0.00
2480 0.105 0.625 16.80 7.75 0.00




1.1.2 Test Graph
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2. Bandwidth

2.1 OBW
2.1.1 Test Result
X Frequency 99% Occupied Bandwidth (MHz) )
Mode Type (MHz) ANT Result Limit Verdicl
2402 1 1.031 / Pass
1M SISO 2440 1 1.037 / Pass
2480 1 1.035 / Pass

N




2.1.2 Test Graph
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2.2 6dB BW

2.2.1 Test Result

X Frequenc 6dB Bandwidth (MHz) .

Mode Type (MHz) Y ANT Result Limit Verdict
2402 1 0.699 >=0.5 Pass
1™ SISO 2440 1 0.622 >=0.5 Pass
2480 1 0.711 >=0.5 Pass

N




2.2.2 Test Graph

1M_LCH_2402MHz_Ant1_NTNV
L T T ‘ T T ; T ; T Ant: Ant]
| | i | | H H ' | CENT: 2402 MHz
Span: 2 MHz
RBW: 100 kHz
04 VBW. 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
) [ — SweepTime: 1 ms
Sweep: Continue
_20 2
| -6dB BW:0.699MHz
| Maker:
—_301 1.2401.642 MHz
3 7.61dBm
fea) d 2.2402.004 MHz
5 | 1.61dBm
ST, T S 3.2402.341 MHz
— | -7.61 dBm
[
>
]
_50 2 S
P, [ R
Koy 7y 18 SR
_80 = S
| | | | | | | | — Trace
-90 T T T T T T T T T
2401.0 2403.0
Frequency (MHz)
1M_MCH_2440MHz_Ant1_NTNV
i T T ‘ T T ; T ; T Ant: Ant]
| | i | | H H ' | CENT: 2440 MHz
Span: 2 MHz
RBW: 100 kHz
04 VBW. 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
) — SweepTime: 1 ms
Sweep: Continue
_20 2
| -6dB BW:0.622MHz.
| Maker:
—_301 1.2439.641 MHz
3 -8.16 dBm
fea) ; 2.2439.992 MHz
5 | 2.16 dBm
Z g4 3. 2440.263 MHz
—— | -8.16 dBm
[
>
]
_50 2 S
) [ R
Koy 7y |18 ISR
_80 = S
| | | | | | | | — Trace
-90 T T T T T T T T T
2439.0 24410
Frequency (MHz)




10

1M_HCH_2480MHz_Ant1_NTNV

Level (dBm)

204

=30

40 A

R S S

—80 -

—-70 4

80 -

Ant: Ant1

CENT: 2480 MHz
Span: 2 MHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
SweepTime: 1 ms
Sweep: Continue

-6dB BW:0.711MHz

Maker:

2479642 MHz

-8.35 dBm

2479.996 MHz

-2.35 dBm

. 2480.353 MHz
-8.35 dBm

@ Mo

—— Trace

-90
2479.0

Frequency (MHz)

2481.0

N



3. Maximum Conducted Output Power

3.1 Power

3.1.1 Test Result

11

X Frequenc Maximum Peak Conducted Output Power (dBm) f
Mode Type (MHz) Y ANT1 Limit Verdigt
2402 -0.76 <=30 Pass
™ SISO 2440 -1.36 <=30 Pass
2480 -1.51 <=30 Pass
Note1: Antenna Gain: Ant1: 1.10dBi;
EIRP
X Frequenc E.I.R.P (dBm) .
Mode Type (I\(jIHz) / ANTA Limit Verdict
2402 0.34 <=36.02 Pass
1™ SISO 2440 -0.26 <=36.02 Pass
2480 -0.41 <=36.02 Pass
Note1: Antenna Gain: Ant1: 1.10dBi;
Note2: E.|.R.P = Measured Power + Antenna Gain

N



3.1.2 Test Graph
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4. Maximum Power Spectral Density

14

4.1 PSD
4.1.1 Test Result
X Frequency Maximum PSD (dBm/3kHz) .
Mode Type (MHz) ANTA Limit Verdig
2402 -17.49 <=8 Pass
1M SISO 2440 -16.80 <=8 Pass
2480 -19.84 <=8 Pass

Note1: Antenna Gain: Ant1: 1.10dBi;

N




4.1.2 Test Graph
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5. Unwanted Emissions In Non-restricted Frequency Bands

17

5.1 Ref
5.1.1 Test Result
TX Frequency Level of Reference
Mode Type (MHz) M (dBm)
2402 1
™ SISO 2440 1 -2.16
2480 1 -2.36

Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

N



5.1.2 Test Graph
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5.2 CSE

5.2.1 Test Result

X

Frequency

Level of Reference

Limit

Mode Type (MHz) ANT (dBm) (dBm) Verdict
2402 1 -1.56 -21.56 Pass
1™ SISO 2440 1 -1.56 -21.56 Pass
2480 1 -1.56 -21.56 Pass

establish the reference level.

Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to

N




5.2.2 Test Graph
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6. Form731
6.1 Form731

6.1.1 Test Result

24

Lower Freq (MHz)

High Freq (MHZz)

MAX Power (W)

MAX Power (dBm)

2402

2480

0.0008

-0.76

N
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